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FCOUSTIC

Sound absorbing panel

Proper acoustics are very important when designing an office.
The sound absorbing wall come as panels that are made of
fiberglass. The panels are covered with colorful textiles to create
a vibrate look inside the office. They can be installed vertically or
horizontally depending on your taste. These panels are best
suited in co-working spaces and meeting rooms where sound
can be a distraction to others.

Product Features

- Sound absorbing wall in different colors

- Made of fiberglass

- Available in different sizes and shapes.

- Can be used in offices, coworking spaces, or meeting rooms
- Available in a range of bright and neutral shades
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Available color options
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Test Report No. AJFS2107T005315FF  Dats: JUL 28, 2021 Page 1016

Sampis Name; 100% POLYESTER FIBER ACOUSTIC PANEL

SGS Ref Ho.- NEINZ107008310ML

Stylslitem Ho.: /

Spec.: THICKNESS: 12mm

The above sample(s) was /were submitied and identified on behalf of the client. SGS Is not responsibie for
the authenticity, Integrity and results of the data and Infoemation and / or the valldity of the conelusion
arksing therefrom. ResUlts aoply t the sample as received.

Tast Requested:
EN 13501-1:2018 Flre classMeation of construction products and tullding elements—Fart 1: Classification
usling data from reaction to fire tests.

Tast Results: - See attached shaet —

Tast Period:
Zample Recelving Date DoJuLaz, 2oz
Test Performing Date oOJULAZ, 2021 TO JUL.26, 2021

Slgned far and on behalf of
SG5-CSTC Standards Tecanlcal Services Co., Lid. Anfl Branch

I

Allen Zou
Approved Signatory

e LS SR T e 3 e o
Mamber it 5GS Graaa (505 54

Test Report No. SDHL1703004066FB Date: Mar.27, 2017 Page10f5

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : POLYESTER FIBER ACOUSTIC PANEL
Buyer Item No. : 9MM

Sample Receiving Date : Mar.15, 2017

Test Performing Date : Mar.15, 2017 to Mar.27, 2017

1

For further details, please refer to the followil

Signed for and on behalf of

Kevin Pan
Approved signatory

¥
Atfantion;Ta chech the suthenticity of teating | inspecsion repert & certficats, plasws contact us o teiaphans (86-758) 4307
1443, o amail. CN. Docehackiuys sam

o0 ¢ (95 16

' |¢l-r= ATRARNS: DI | BS-7STR2606088 1 (96 .
T

Member of the SGS Group (SGS SA)
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CERTIFICATE

----- Y A

ESTEX AG, Swiss Textile Testing Institute

Gotthardstrasse 61 Insttute of the Inlemational Association for Research
CH-8027 Zanch and Testng in the Fiekd of Textie Ectlogy

SETOe metD o-.-!lll

The company

ACR Division, 162-1
Jangchung-cong. 2.ga

Jng-gu
KR - 100-855 Seoul

s granted authorisation according to Oeko-Tex® Standard 100 to use the
Oeko-Tex" mark, based on test report SEFO 112479.1

IN TEXTILES

Tested for harmful substances

according to Oeko-Tex® Standard 100
SEFO 092103 TESTEX

for the following articles:

100% acrylic tow and staple fibre, raw white &
dope dyed black (cross section: round!/ flat);
ACEBON: 100% polyester low melting fibre, raw
white & dope-dyed in black

The teauks of the irspection made according to Oeko-Tex® Standard 100, product class | dor
Baby articks, hive shown that the stove mentioned goods meet the humanecciogical
requirements of the standand presently eatatiated

The cartfied articies futfi the requiements of Annex XV of REACH (ind. the use of azo-
@ypes, mickel, olc) a3 wol as the American requirement regarcing tctal coment of Jead in
chidren's anickes (CPSIA wih the sxcestion of scosssories made from glass).

The holder of the centficate, momuud @ conformity dedeeston accoeding to EN 1SO
17050-1. & obiged to use the Oein-Tex® mark only In Zonjunction wih produsts St am
conform with the samgle intislly fesled. The condormity i verfied by audts.

This authorisation is valid until 15.01.2022

Zurich, 01.02.2021

R v Bl ﬂéamé«

s..'.nnu. Dr. Juan ~ﬂ' Nuq

ntertek

Total Quabty, Assured.

SUZHOU FCOUSTIC

SCOPE OF WORK
100% POLYESTER FIBER ACOUSTIC PANEL

REPORT NUMBER
2004210055HF-001

TEST DATE(S)
2020-04-21 - 2020-04-27

ISSUE DATE
2020-04-27
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